Walker Mower Online Parts Lookup

Model MS Illustrated Parts Manual

Engine Group

Other model MS manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
15090PN 5090 AIR CLEANER W/VALVE
25090-2 PN 5090-2 VACUATOR VALVE
35088-5 PN 5088-5 AIR CLEANER DRAW LATCH
45090-1 PN 5090-1 AIR CLEANER CARTRIDGE
55090-3 PN 5090-3 SAFETY FILTER INSERT
65088 (now 5088-10)PN 5088 (SU 5088-10) AIR CLEANER
77840PN 7840 HOSE CLAMP (1-5/16 to 2-1/4)
85087PN 5087 AIR INTAKE HOSE
95123PN 5123 THROTTLE/CHOKE MOUNT
5128PN 5128 CHOKE ARM & MOUNT ASSEMBLY
155124PN 5124 CHOKE ACTUATOR ARM
165982-2 PN 5982-2 INSULATOR BUSHING
175091-11 (now 5091-7)PN 5091-11 (SU5091-7 & 5091-8)AIR FLOW INDCTR & NIPPLE/VAC 10"H2O
188123PN 8123 INSULATING SLEEVE (3/8X6)
197833PN 7833 CABLE CLAMP (7/8x1/4)
235013-4 PN 5013-4 EXHAUST PIPE
245013-2 PN 5013-2 MUFFLER S/04
255013-3 PN 5013-3 MUFFLER HEAT SHIELD
F009 PN F009 5/16-18 WHIZ LOCKNUT
F023 PN F023 10-24 ESNA NUT
F026 PN F026 10-24x1/2 PPHMS
F032 PN F032 1/4-20x3/4 HEX BOLT
F050 PN F050 1/4 SAE WASHER
F061 PN F061 1/4 INTERNAL STAR LOCK WASHER
F091 PN F091 5/16-18x5/8 HEX BOLT
F184 PN F184 1/4-20x1/2 HEX BOLT/SS
F185 PN F185 1/4 INTERNAL STAR LOCK WASHER/SS
F190 PN F190 #10 INTERNAL STAR LOCK WASHER
F217 PN F217 7/16-14 HEX NUT
F218 PN F218 7/16 SPLIT LOCK WASHER
F281 PN F281 7/16x1-3/4 HEX BOLT
F313 PN F313 M5x.8x12 MACHINE SCREW